
Best Available Techniques for the Control of 
Pollution in Petrochemicals and Large Volume 

Organic Chemical Processes 

Research and Development 

Technical Report 
P181 

e!b A 
ENVIRONMENT AGENCY 



All pulps used in production of this paper is sourced from sustainable managed forests and are elemental 
chlorine free and wood free 



Best Available Techniques for the Control of Pollution iti 1, 
Petrochemicals and L&=ge.Volume~:Organic Chemical Processes 

R&D Technical-IReport P18 1 

Research Contractor: 

Chem Systems Limited 

Further copies of this report are available from: 
Environment Agency R&D Dissemination Centre, c/o 
WRc, Frankland Road, Swindon, Wilts SN5 SYF : : 

tel: 01793-865000. ‘fax: 01793-514562 e-mail: publications@ wrcplc.co.uk 
[...]
with gas-like transport properties. Above the critical point, the hydrogen bonding in water is 
essentially eliminated and the fluid ceases to be a polar solvent. The solubility of organics 
increases dramatically; that of inorganic salts drops sharply. 

When oxygen is added to aqueous solutions of organ1 ‘c contaminants under supercritical 
conditions, the complete miscibility and enhanced reaction kinetics can result in high 
combustion efficiencies. Depending on the conditions and residence time, destruction of over 
99.99 percent is possible. 

In a typical SCWO process, the aqueous waste is pumped to operating pressure, and 
compressed air can be the source of oxygen; alternatively, oxygen itself may be used. The 
technique is most appropriate for relatively concentrated wastes, at say lo-35 percent. 
Outside this range, dilution or additional fuel may be needed. A caustic supply is necessary 
to neutralise mineral acids such as hydrochloric acid, where formed in the destruction 
reactions. Corrosion by chlorides is a possible problem. 

After oxidation, the salts are removed as brine. An important part of the development effort 
has been to solve potential problems of scaling by deposited inorganic salts, and to avoid the 
need to remove solids from a high pressure reactor. A possible solution is a two zone reactor 
with an upper zone at supercritical conditions and a lower zone which is cooled to subcritical 
temperatures. The inorganics that precipitate from the supercritical zone drop into the liquid 
phase where they are dissolved or form a slurry that can be removed by pipe. Partial recycle 
of the reaction products raises the temperature of the feeds! reaction occurs at typically 
600 “C -650 “C and 250-275 bar, 

The hot reactor products are cooled, raising steam and providing further low grade heat if 
required. Liquid and vapour phases can now beseparated in several stages of pressure let- 
down. The off-gases are carbon dioxide, water vapour, excess oxygen, and nitrogen. Some 
energy recovery should be possible on pressure let-down. 

R&D Technical Report ? 18 1 130 



A reaction time of 30 to 60 seconds is typical, which implies a lower reactor volume, than for 
wet-air oxidation, even .allowing for density differences. However, comparatively-expensive 
materials of construction,. such.- as Incolloy 625, are used even for streams containing no 
halides. 

Extensive development has -been undertaken. on SCWO, particularly in the United States. 
Technology.suppiiers include the Model1 Development Corporation,-known as Modec, Eco 
Waste Technologies and,Modar. The process is reported to have been installed in Texas to 
treat organic wastes from ethylene production. In Europe; trials -have focused on : the 
possibilities of treating halogenated.wastes. 

Economics 

Economics are given on Table 4.16 for a typical case. The flowrate in the typical case is 5m3 
per hour and the organic concentration is 0.5 percent, taken to be phenol for the .purposes of.. 
stoichiometric calculation. 

Table-4.16 :.Cost of treatment, of a high-organic effluent ‘) 

Technique Capital cost .. 
Operating cost Annualised cost 

(f000per (fOOOpel 
Unit cost 

(~000) 
annum) amum) z 

(i/m? .-. 

Incineration. 4000 
Wet air oxidation 5 000 
Supercritical water oxidation 7000 

Note 1) Volume3m3/hr aqueous affluent 
Organics at 0.5% 

1750 2400% 60 
360 1 170 29 
690 1830 46 

For the case considered, wet air oxidation offers the cheapest solution. All of the techniques 
involve significant capital: and operating costs 

Case B: Dilute haldgenated wastes 

The environmental impacts of certain- pollutants may be so serious, that very high removal 
efficiencies. are required. .- Various heavy metal compounds could .fall into this category, and 
certain halogenated compounds. This category of pollutant is not, in general, characteristic of 
petrochemicals and large scale organics. However: -there.are instances both of catalyst loss, 
for example,- and halogenated organics in effluent in the .EDCNCM/PVC chain (see 
Section 5). 

The -techniques selected for review are those desi”med- to treat low concentrations of 
halogenated. organics in aqueous effluents. Higher concentrations may -be addressed by 
different techniques, including stripping and recovery. 

R&D Technical Report PI 8 1 131 



Two techniques are reviewed: the use of granulated activated carbon in the aqueous phase, 
and a UVlozonelhydrogen peroxide system. A typical case is considered, with a flow of 
45m3 per hour and a concentration of halogenated organic of Smg/litre. The organic is taken 
to be tricholoroethylene, and the required removal efficiency is 99.98 percent. This is a 
stringent requirement that implies that the receiving water body may be a source of drinking 
water. 

Granulated Activated Carbon (GAC) 

This is comparatively conventional technology. To achieve the required reduction, two 
stages of beds in series are needed. The bulk of the removal of the containment would be 
achieved in the first stage. The second stage would act as a polishing unit and a guard unit 
should breakdown from the first stage occur. The design is based upon the first stage vessels 
in parallel, followed by one second stage vessel. 

Any contamination such as grit imposes further requirements on the design. Rather than 
carbon derived from coconut shells: which could be prone to blocking, a coal-based carbon 
would be used. In addition, the first stage beds are periodically backwashed to remove 
contaminants of this sort, The backwash water returns to the reservoir of untreated effluent. 

At the low concentrations of trichloroethylene, in situ regeneration is unlikely to be 
economical. The unit would be sized to run for around two months before the bed would 
need to be changed. Disposal options include regeneration by an external contractor or 
incineration. With over 5 weight percent trichloroethylene, the spent carbon would not be 
suitable for landfilling. Regeneration, usually performed at high temperatures, results in a 
significant carbon loss and widening of the pores. This reduces its effectiveness as an 
adsorbent. Incineration would need to be performed in a high temperature incinerator, 
designed to take halogenated organics. The spent carbon has a high calorific value and 
depending on the pricing philosophy of the merchant incinerator, this could result in a 
relatively low cost disposal cost. In the estimate of the economics of treatment, it is assumed 
that the spent carbon is sent to incineration at a total cost of 2300 per ton including haulage. 

UVIOzoneEZydrogen Peroxide Treatment 

Either ozone or hydrogen peroxide can be used as oxidising agents to decompose organic 
pollutants, perhaps as a partial treatment step before biological treatment. Ultraviolet light, 
combined with either or both of these chemicals, produces a significantly higher oxidising 
power. 

The mechanisms by which this happens are: 

. transformation of ozone or hydrogen peroxide to highly reactive hydroxyl radicals 

. excitation of the organic pollutant compound to a higher energy level 

0 initial attack of the target organic by W light. 

The principle of the process is therefore to add either or both ozone and hydrogen peroxide to 
the aqueous effluent, and to expose it to I.77 radiation. The technology evaluated is that 
developed by Ultrox in Santa Ana, California. The process has been used in several 
applications, many involving chlorinated compounds in contaminated groundwater or 
wastewater. 

R&D Technical Report P18 1 132 



Contaminated water is pumped into a stainless steel treatment tank and. hydrogen peroxide is 
metered into the feed line; Ozone may be generated.-from air or-cryogenic oxygen. With air, 
an ozone concentration of around two weight percent is achieved; with cryogenic oxygen, the 
concentration is up to five percent. The air must be dried to a. dewpoint of -5O’C -before the 
ozone is generated by ‘corona discharge. 

The treatment tank is divided into compartments., The gas .with ozone is .metered into 
appropriate compartments through stainless steel diffusers. Each compartment is fitted with 
UV -lamps, usually- mounted vertically. The efff uent passes by gravity through the treatment 
tank, flowing upward and downward in alternatecompartments.. 

Ozone is itself a potential.health hazard;:control of emissions of VOCs in general is aimed at 
preventing the photochemical creation of ozone and other oxidising species.. The vent air 
from the treatment tank is. therefore. treated. in a catalytic decomposer,-. in. which ozone 
converts. to oxygen, before venting. 

Economics 

The cost of treatment of the typical halogenated stream by the two methods is presented in 
Table 4.17. 

Table 4.17 Cost of treatment of halogenated effluent ‘) 

Technique. 
Annualised cost .- 

(LOOOpel 
Unit cost 

annum) .. 
(flm3) 

Granulated activated carbon 400 67 132 0.37 
Carbon 500 52 133 0.37 
W plus oxidant 

Note 1) Volume 45m’/hr 
jmg/litre tichloroethylene 

The operating cost of the GAC system.is higher than the IN/oxidant system because of the 
cost of new carbon and of disposal of Ioaded carbon. The running costs for the UVioxidant 
system include hydrogen peroxide and lamps... When the capital charge is taken into account,-. 
the cost of treatment is similar for both techniques. 

Case C: Dissolved salt’: 

Dissolved inorganic salts are often not of high toxicity on a weight -basis. In very large 
quantities, the effluent can effect the salinity of the receiving water and.impose a stress on the 
aquatic ecosystem. This is more iikely to be-an issue for inland water: than for discharges to 
sea or tidal estuary. 

High dissolved salt loadings. are characteristic of inorganic processes rather than, usually, 
organic processes. Dissolved salts can arise from coagulation systems, such as in some 
cellulose processes or synthetic rubber production. .. Often, the process can be redesigned on 
new plants to avoid the arising. 

R&D Technical Report P18 1 133 



Possible techniques for removing dissolved salts from effluent include: 

. precipitation by addition of a reagent, usually producing a solid waste; this technique 
often substitutes ions rather than removing them, or affects pH 

. removal by membrane systems such as reverse osmosis or electrolysis 

. crystallisation of the dissolved salt by chilling, evaporation or both 

As an example, indicative economics are shown in Table 4.18 for an evaporative crystalliser 
fulfilling the following duty: 

. effluent flow 27.5111~ per hour 

. sodium sulphate loading 55g/litre 

. sodium sulphate removal 70 percent, with product in anhydrous form. 

The technology costed employs a two-stage vacuum flash, with the vacuum provided by a 
steam ejector system, followed by a crystalliser. A steam consumption of around 600kg per 
ton of evaporation is required. For sale of recovered sulphate, a nominal netback credit of 
&60 per ton is used. 

Table 4.18 Recovery of sodium sulphate by crystallisation I) 

cost Cost per ton of sulphate 
(fOO0) (f/ton) 

Capital cost 
O$erating cost 
By-product credit 
Annualised cost 

Note 1) Basis: 27.5m3/hr 
Sjg!litre sodium sulphate 

8 000 
1 000 118 
510 60 

1 790 210 

This example is included to indicated the significant ma,gnitude of this cost on a moderate- 
sized application. The costs may possibly be reduced if the steam is pre-concentrated with a 
membrane system, but the difference is likely to be marginal. 

4.3.4 Disposal of liquid organics 

Liquid or tarry organic wastes are produced as residues or by-products from several 
processes. Offsite disposal is not part of the authorisation for a process plant. However, on 
some occasions it may be appropriate for an incinerator or other destruction device to be 
installed on site. This is common practice in Europe and the United States for heavily 
chlorinated organic wastes. Part of the motivation for on-site destruction is economic: 
merchant incinerators generally charge a significant premium for the responsibility of treating 
difficult wastes. Technical reasons favouring on-site destruction include the advantages of a 
relatively consistent waste feed (compared to a merchant incinerator) and the possibilities of 
site integration. 

The technologies described here are those directed at heavily chlorinated organic wastes. 

R&D Technical Report P181 134 



Description: High tempqature,incineration.. 

High temperature incineration is a standard. technology for destruction of chlorinated 
oreanics. The operating conditions - including requirements for temperature, residence time, 
and ‘free oxygen - are well known and are not repeated here. The incinerator would need to 
be fitted with gas cleaning to meet required limits on, for example, .emissions of HCl. 

One of the main process variants with incineration is in the method of control gas scrubbing.. 

Hydrogen chloride is highly soluble in water, so an aqueous scrubbing system can achieve 
high efficiencies. This provides the opportunity of recovering hydrochloric acid as a 
solution. If an anhydrous .stream of HCl is required: it is possible to use an absorption - .. 
desorption system. This requires corrosion resistant material such as graphite or high alloys 
and is expensive. The alternative to the production of HCl in anhydrous or aqueous form is 
to neutralise it. Neutralising agents include caustic soda,- sodium bicarbonate, and lime. A 
sodium alkali neutralising .agent ,results in the formation- of sodium chloride, providing a 
possible recycle to a chloralkali plant, depending on impurities. 

Description: BPR Process 

In the by-product recycle (BPR) process, developed .by BASF -and now -licensed. through 
EVC, the chlorinated hydrocarbon is burnt with oxygen to produce hydrogen chloride, carbon 
dioxide, and.steam. The product gas stream, with HCl, can be.retumed.to an oxychlorination 
plant for production of ethylene dichloride by reaction with : ethylene and .oxygen.. The 
reaction-in the BPR process is as follows: 

C,H,Cl f (x + y-l) O2 + xC0, f HCl i (v-l) Hz0 
4 3 - 

The reaction takes place at a flame temperature of around 2 OOO°C and a pressure of 8 bar. 
Tne process is approved in Belgium, where it was first installed, .for PCB destruction. The 
reaction is exothermic and steam can be generated. 

For the process to work effectively, the hydrogen to chlorine ratio must ‘be 1.3: 1 or greater. 
At lower ratios, supplementary fuel is required, adding further inert gas to the by-product gas 
stream. Control of oxygen feed is also a key part of maximising the reaction yield. 

The first BPR plant went on stream at BASF’s Antwerp plant in 1979, to be followed by a 
second some years later.. 

In the process, the liquid organic wastes are first mixed, if necessary, and filtered to prevent 
blockage of the burner equipment. : In the -reactor, the liquid organics are burnt at high 
temperature and .,elevated pressure. Reaction heat is recovered as 23 bar steam with an 
efficiency of around 85 percent. Hot gas from! the recycle.reactor is quenched in aqueous 
HCl and cooled, against refrigeration, to remove water. The resulting by-product gas consists 
of approximately equal voiumes of HC1 and COl, with small quantities of nitrogen; oxygen, 
chloride and moisture.. 

R&D Technical Report Pl8 1 135 



The licenser’s literature quotes an 85 percent chlorine recovery as HCI. This appears 
conservative in comparison with typical quoted performance figures, which imply a recovery 
as HCl of over 90 percent. The gas is recycled to oxychlorination. Inert gases such as carbon 
dioxide and nitrogen are undesirable in oxychlorination, but the quantities introduced are 
comparatively small. 

If the oxychlorination plant is not on stream, the gas can be directed to a vent scrubber to 
absorb the HCl before discharge. 

The water is taken from the system in an aqueous purge containing HCl at around 48 percent 